
SPARE PARTS CATALOG 

CLASSIC 10

DocID: 00G00067EA



Table of Contents

No.
UNIT PART 
NUMBER

PRODUCTION PERIOD REFRI-
GERANT

SECTION
ISSUE
DATE

(mm/'yy)

1 484000-4280
FROM February 2011 (0211)
TO       Present

R410A Page 3 ~ 13
SP0066-00

09/'11

2 484000-4070
FROM January 2009 (0109)
TO       December 2010 (1210)

R410A Page 15 ~ 25
SP0042-02

09/'11

3 484000-3870
FROM January 2008 (0108)
TO       December 2008 (1208)

R22 Page 27 ~ 37
SP0041-02

09/'11

4
484000-3610

LA484000-3441
FROM April 2005 (0405)
TO       December 2007 (1207)

R22 Page 39 ~ 51
SP0040-02

09/'11

5 484000-1222
FROM June 1993 (0693)
TO       March 2005 (0305)

R22 Page 53 ~ 67
SP0039-02

09/'11

© 2011 DENSO SALES CALIFORNIA, INC.

All rights reserved. This book may not be reproduced or copied, in whole or 
in part, without the written permission of the publisher. DENSO SALES 
CALIFORNIA, INC. reserves the right to make changes without prior notice. 
MovinCool®, Office Pro® and SpotCool® are registered trademarks of 
DENSO Corporation.



3

No.1 SP0066-00

CLASSIC 10

Unit Part No: 484000-4280

Production Period: From February 2011 (0211)
To Present



4SP0066-00

Production Period from February 2011 (0211) to Present

 CLASSIC 10

ILL00424-00

1

2



Production Period from February 2011 (0211) to Present

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

5 SP0066-00

Air Conditioner Assy

1 Duct Assy 484350-0111 1  

2 Screw, w/Washer 91370-06121 4 M6, L12



6SP0066-00

Production Period from February 2011 (0211) to Present

 CLASSIC 10

ILL00425-00

4

21



Production Period from February 2011 (0211) to Present

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

7 SP0066-00

Unit Assy

1 Frame Assy

1-1 Frame Sub-Assy, Bottom No Supply

1-2 Roller 484702-0450 2 w/Lock

1-3 Roller 484702-0460 2 No Lock

1-4 Bolt, w/Washer 91510-08141 8 M8, L14

1-5 Connector 479748-0020 1

1-6 Washer, Plate 90201-06400 1 For Ground

1-7 Screw 90051-06120 1 M6, L12, For Ground

2 Frame Sub-Assy 484310-5331 1

3 Frame Assy, Center No Supply

3-1 Casing 484260-0540 1 w/ILL.3-1~3-3

3-2 Screw, w/Washer 949006-5850 4 M4, L10

3-3 Grommet 484926-1010 1

4 Nut 949056-1430 7 M6

5 Holder 484927-0970 1

6 Nut 949056-1501 9 M4

7 Switch 484502-0520 1 (DS)

8 Screw, w/Washer 91310-03161 2 M3, L16

9 Spring, Tension Coil 949171-2090 2

10 Compressor Assy 484650-3170 1 w/ILL.10-1~10-4

10-1 Relay, Overload 484501-0440 1

10-2 Wire Assy 481950-0382 1 For Compressor

10-3 Cushion 484904-0380 3

10-4 Collar 484915-0410 3

11 Washer, Steel Plate 949011-5330 3

12 Nut, Hexagon 90190-08651 3 M8

13 Core Assy 484600-2760 1

14 Screw, Tapping 949001-1570 3 D4, L10

15 Screw 949006-6140 3 M4, L16

16 Pan Assy, Drain 484430-0780 1

17 Screw 949006-5850 14 M4, L10

18 Core Assy 484600-2770 1 w/ILL.18-1~18-2

18-1 Pipe Assy 484800-5380 1

18-2 Pipe Assy 484800-5390 1 Capillary

19 Stay Sub-Assy 484330-0810 1

20 Pipe Assy 484800-5400 1 w/ILL.20-1

20-1 Switch Assy, Pressure 484660-0620 1

21 Thermistor Assy 482780-1540 1 Anti Freeze

22 Wire Assy 481950-1550 1 For Drain Pump

23 Wire Assy 484930-8831 1 Jumper Connector

24 Plate 484311-2880 1

25 Bracket Sub-Assy 484320-0660 1



8SP0066-00

Production Period from February 2011 (0211) to Present

 CLASSIC 10

ILL00425-00

4

21



Production Period from February 2011 (0211) to Present

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

9 SP0066-00

26 Thermistor Assy 482780-1550 1 Room

27 Clip, Nonmetallic 482852-1330 1

28 Wire Assy 484930-0772 1 For Ground

29 Washer, Plate 90201-04300 1 T0.8, For Ground

30 Screw 91051-04100 1 M4, L10, For Ground

31 Panel Assy, Top 484410-9780 1

32 Holder 484927-1240 1

33 Casing 484260-0550 1

34 Fan 484221-0350 1

35 Ring 484821-0050 1

36 Cover 484391-2421 1

37 Grommet 484926-0290 1

38 Clamp 481902-0030 1

39 Screw, w/Washer 949006-5850 2 M4, L10

40 Clip, Cord 949350-3030 1 D15.2

41 Screw, Tapping, w/Washer 949008-0850 4 M4, L10

42 Panel Assy, Right 484410-9790 1

43 Bolt 480919-0370 45 M4, L10

44 Panel Assy, Left 484410-9800 1   

45 Panel Assy, Evaporator 484410-7840 1 w/ILL.45-1

45-1 Filter 484401-0901 1

46 Panel Assy, Rear 484410-9810 1

47 Filter Assy 484400-0190 1 w/ILL.47-1~47-2

47-1 Frame Assy 484300-0260 1

47-2 Filter 484401-0661 1

48 Wire Assy 484930-8650 1 For Power Cord

49 Clamp 084892-0500 2 ID16

50 Tank 484731-0021 1

51 Service Panel 484410-9920 1 -03/’11

484410-9820 1 04/’11-

52 Switch Assy 484560-2080 1 (CB)

53 Wire Assy 481950-1560 1 For Controller

54 Clip, Cord 949350-3090 3 D16

55 Knob 484923-0070 2

56 Pipe Assy 484800-0440 1 For Charging,

5 Pieces Per Package



10SP0066-00

Production Period from February 2011 (0211) to Present

 CLASSIC 10

ILL00427-00

4

53



Production Period from February 2011 (0211) to Present

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

11 SP0066-00

Blower Assy

1 Fan 484221-0112 1

2 Stay Assy 484330-0820 1 -03/'11

484330-0830 1 04/'11-

3 Motor 484211-1294 1 -03/'11

484211-2010 1 04/'11-

4 Nut 949056-1430 4 -03/'11 M6

Bolt, w/Washer 91478-10251 4 04/'11- M10, L25

5 Clamp 040033-1680 1 -03/'11 For 1/2"



12SP0066-00

Production Period from February 2011 (0211) to Present

 CLASSIC 10

ILL00429-00



Production Period from February 2011 (0211) to Present

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

13 SP0066-00

Controller Assy

1 Box Sub-Assy 484520-1310 1

2 Condenser 484507-2010 1 -03/'11 16μF, 200VAC, For Fan Motor

484507-2020 1 04/'11- 25μF, 200VAC, For Fan Motor

3 Condenser 484507-2030 1 55μF, 370VAC, For Compressor

4 Bracket 484321-4210 1 -03/'11 For Condenser Fan Motor

484321-4240 1 04/'11- For Condenser Fan Motor

5 Bracket 484321-4220 1 For Condenser of Compressor

6 Screw 949006-3250 3 M4, L10

7 Controller Assy 484500-3720 1 (RB), w/ILL.7-1

7-1 Fuse 481936-0140 1 5A, 250V, 5 Pieces Per Package

8 Support 482125-3170 6

9 Wire Assy 484930-9841 1

10 Wire Assy 484930-9852 1

11 Wire Assy 484930-9942 1

12 Wire Assy 484930-9951 1 -3/'11

13 Wire Assy 484930-9962 1 (RB) ~ (DS, CB)

14 Terminal 484503-0430 1 For Power

15 Screw 949006-3280 2 M4, L18

16 Terminal 484503-1240 1 For Signal

17 Screw, w/Washer 949006-3280 2 M4, L10

18 Screw 91051-04100 4 M4, L10

19 Washer, Plate 90201-04300 4 T0.8

20 Grommet 949321-3010 4

21 Grommet 949321-3000 1

22 Screw 949006-5850 2 M4, L10

23 Clamp 473459-0160 1

24 Plate 484311-1650 1



14

[ Memo ]



15

No.2 SP0042-02

CLASSIC 10

Unit Part No: 484000-4070

Production Period: From January 2009 (0109)
To December 2010 (1210)



16SP0042-02

Production Period from January 2009 (0109) to December 2010 (1210)

 CLASSIC 10

ILL00102-00

1

2



Production Period from January 2009 (0109) to December 2010 (1210)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

17 SP0042-02

Air Conditioner Assy

1 Duct Assy 484350-0111 1   

2 Screw, w/Washer 91370-06121 4 M6, L12



18SP0042-02

Production Period from January 2009 (0109) to December 2010 (1210)

 CLASSIC 10

ILL00105-00



Production Period from January 2009 (0109) to December 2010 (1210)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

19 SP0042-02

Unit Assy

1 Frame Assy

1-1 Frame Sub-Assy, Bottom No Supply

1-2 Roller 484702-0240 2 w/Lock

1-3 Roller 484702-0250 2 No Lock

1-4 Bolt, w/Washer 91510-08141 8 M8, L14

1-5 Connector 479748-0020 1

1-6 Washer, Plate 90201-06400 1 For Ground

1-7 Screw, Crossrecess Pan 90051-06120 1 M6, L12, Ground

7 Frame Sub-Assy 484310-5331 1

8 Frame Assy, Center No Supply

8-1 Casing 484261-0010 1

8-2 Screw, w/Washer 91370-06161 4 M6, L16

8-3 Grommet 484926-0120 1

9 Nut 949056-1430 9 M6

11 Holder 484927-0970 1

12 Nut 949056-1501 7 M4

13 Switch 484502-0520 1 (DS)

14 Screw, w/Washer 91310-03161 2 M3, L16

15 Spring, Tension Coil 949171-2090 2

16 Compressor Assy 484650-2910 1 w/ILL.16-1~16-4

16-1 Relay, Overload 484501-0440 1

16-2 Wire Assy 481950-0382 1 For Compressor

16-3 Cushion 484904-0380 3

16-4 Collar 484915-0410 3

19 Washer, Steel Plate 949011-5330 3

20 Nut, Hexagon 90190-08651 3 M8

21 Core Assy 484600-2360 1

22 Screw, Tapping 949001-1570 3 D4, L10

23 Screw 949006-6140 3 M4, L16

24 Pan Assy, Drain 484430-0120 1

25 Screw 949006-5850 14 M4, L10

26 Core Assy 484600-2370 1 w/ILL.26-1~26-2

26-1 Pipe Assy 484800-4560 1

26-2 Pipe Assy 484800-4570 1 Capillary

27 Stay Sub-Assy 484340-3100 1

28 Pipe Assy 484800-4590 1

29 Pipe Assy 484800-4610 1

30 Thermistor Assy 482780-1540 1 Anti Freeze

31 Wire Assy 484930-9863 1 For Drain Pump

32 Wire Assy 484930-8831 1 Jumper Connector

33 Plate 484311-2880 1

36 Bracket Sub-Assy 484320-0660 1



20SP0042-02

Production Period from January 2009 (0109) to December 2010 (1210)

 CLASSIC 10

ILL00105-00



Production Period from January 2009 (0109) to December 2010 (1210)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

21 SP0042-02

37 Thermistor Assy 482780-1550 1 Room

38 Clip, Nonmetallic 482852-0930 1

39 Wire Assy 484930-0772 1 Ground

40 Washer, Plate 90201-04300 1 T0.8, Ground

41 Screw, Crossrecess Pan 91051-04100 1 M4, L10, Ground

42 Panel Assy, Top 484410-8840 1

43 Holder 484927-0151 1

44 Casing 484261-0070 1

45 Fan 484221-0350 1

46 Bolt, Hexagon 949040-6150 1 M8, L18.5

47 Cover 484391-2421 1

48 Grommet 484926-0290 1

49 Clamp 481902-0030 1

51 Screw, w/Washer 949007-3600 2 M4, L14

52 Clip, Cord 949350-3030 1 D15.2

53 Screw, Tapping, w/Washer 949008-0850 4 M4, L10

54 Panel Assy, Right 484410-9080 1

55 Bolt 480919-0370 45 M4, L10

56 Panel Assy, Left 484410-8850 1   

57 Panel Assy, Evaporator 484410-7840 1 w/ILL.57-1

57-1 Filter 484401-0901 1

58 Panel Assy, Rear 484410-8860 1

59 Filter Assy 484400-0190 1 w/ILL.59-1~59-2

59-1 Frame Assy 484300-0260 1

59-2 Filter 484401-0661 1

60 Wire Assy 484930-8650 1 For Power Cord

61 Clamp 084892-0500 2 ID16

62 Tank 484731-0021 1

63 Service Panel 484410-8870 1

64 Switch Assy 484560-2080 1 (CB)

65 Wire Assy 484930-9881 1 For Controller

66 Clip, Cord 949350-3090 3 D16

67 Knob 484923-0070 2

68 Pipe Assy 484800-0440 1 For Charging,

5 Pieces Per Package



22SP0042-02

Production Period from January 2009 (0109) to December 2010 (1210)

 CLASSIC 10

ILL00097-00



Production Period from January 2009 (0109) to December 2010 (1210)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

23 SP0042-02

Blower Assy

1 Fan 484221-0112 1

2 Stay Assy 484330-0410 1

3 Motor 484211-1294 1

4 Bolt, Hexagon 949040-6150 1 M8, L18.5

5 Screw, Crossrecess Pan 90050-06101 4 M6, L10

6 Clamp 040033-1680 1 For 1/2"



24SP0042-02

Production Period from January 2009 (0109) to December 2010 (1210)

 CLASSIC 10

ILL00106-01



Production Period from January 2009 (0109) to December 2010 (1210)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

25 SP0042-02

Controller Assy

1 Box Sub-Assy 484520-1143 1

2 Condenser 484507-0441 1 16μF, 200VAC

3 Condenser 484507-1730 1 55μF, 370VAC

4 Screw 949006-3250 3 M4, L10

5 Controller Assy 484500-3720 1 (RB), w/ILL.5-1

5-1 Fuse 481936-0140 1 5A, 250V, 5 Pieces Per Package

6 Support 482125-3170 6

7 Wire Assy 484930-9841 1

8 Wire Assy 484930-9852 1

9 Wire Assy 484930-9942 1

10 Wire Assy 484930-9951 1

11 Wire Assy 484930-9962 1 (RB) ~ (DS, CB)

12 Terminal 484503-0430 1 For Power

13 Screw 949006-3280 2 M4, L18

14 Terminal 484503-0910 1 For Signal

15 Screw, w/Washer 91310-03161 2 M3, L16

16 Screw, Crossrecess Pan 91051-04100 4 M4, L10

17 Washer, Plate 90201-04300 4 T0.8

18 Grommet 949321-3010 4

19 Grommet 949321-3000 1

20 Screw 949006-5850 2 M4, L10

21 Clamp 473459-0160 1

24 Plate 484311-1650 1



26

[ Memo ]



27

No.3 SP0041-02

CLASSIC 10

Unit Part No: 484000-3870

Production Period: From January 2008 (0108)
To December 2008 (1208)



28SP0041-02

Production Period from January 2008 (0108) to December 2008 (1208)

 CLASSIC 10

ILL00102-00

1

2



Production Period from January 2008 (0108) to December 2008 (1208)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

29 SP0041-02

Air Conditioner Assy

1 Duct Assy 484350-0111 1

2 Screw, w/Washer 91370-06121 4 M6, L12  



30SP0041-02

Production Period from January 2008 (0108) to December 2008 (1208)

 CLASSIC 10

ILL00103-00

16-2

55
56

1-7
1-6

53

24

28

26

26-1
25

8-3

8-2

25

8-1

22
9

57

57-1

53

42

27

55

54

36
21

47

23
8

22
29

55

46

51

39

41

40

1-4

1-262

11

7

15
13

14

63

25

9

22
43

48

45
44

25

16
16-1

25

61

20
19
18

17

1-3

25 23

49
52

1-4
1-1

55

59

59-2
59-1

58

63
55

31

32

33

25

12

3837 30

65

1-5

64

60



Production Period from January 2008 (0108) to December 2008 (1208)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

31 SP0041-02

Unit Assy

1 Frame Assy 

1-1 Frame Sub-Assy, Bottom No Supply

1-2 Roller 484702-0240 2 w/Lock  

1-3 Roller 484702-0250 2 No Lock

1-4 Bolt, w/Washer 91510-08141 8 M8, L14  

1-5 Connector 479748-0020 1   

1-6 Washer, Plate 90201-06400 1 Ground  

1-7 Screw, Crossrecess Pan 90051-06120 1 M6, L12, Ground  

7 Frame Sub-Assy 484310-5331 1   

8 Frame Assy, Center No Supply

8-1 Casing 484261-0010 1   

8-2 Screw, w/Washer 91370-06161 4 M6, L16  

8-3 Grommet 484926-0120 1   

9 Nut 949056-1430 13 M6  

11 Holder 484927-0970 1   

12 Nut 949056-1501 7 M4  

13 Switch 484502-0520 1 (DS)  

14 Screw, w/Washer 91310-03161 2 M3, L16  

15 Spring, Tension Coil 949171-2090 2   

16 Compressor Assy 484650-2770 1 w/ILL.16-1~16-2

16-1 Relay, Overload 484501-0190 1   

16-2 Wire Assy 484930-9831 1   For Compressor

17 Cushion 484904-0200 3   

18 Collar 484915-0240 3   

19 Washer, Steel Plate 949011-5330 3   

20 Nut, Hexagon 90190-08651 3 M8  

21 Core Assy 484600-0530 1   

22 Screw, Tapping 949001-1570 6 D4, L10  

23 Screw  949006-6140 3 M4, L16  

24 Pan Assy, Drain 484430-0120 1   

25 Screw  949006-5850 17 M4, L10  

26 Core Assy 484600-2290 1 w/ILL.26-1 

26-1 Pipe Assy 484800-2340 1 Capillary  

27 Stay Sub-Assy 484340-3100 1   

28 Pipe Assy 484800-4400 1   

29 Pipe Assy 484800-4420 1   

30 Thermistor Assy 482780-1540 1 Anti Freeze 

31 Wire Assy 484930-9863 1 For Drain Pump

32 Wire Assy 484930-8831 1 Jumper Connector 

33 Plate  484311-2880 1   

36 Bracket Sub-Assy 484320-0660 1   

37 Thermistor Assy 482780-1550 1 Room  



32SP0041-02

Production Period from January 2008 (0108) to December 2008 (1208)

 CLASSIC 10

ILL00103-00

16-2

55
56

1-7
1-6

53

24

28

26

26-1
25

8-3

8-2

25

8-1

22
9

57

57-1

53

42

27

55

54

36
21

47

23
8

22
29

55

46

51

39

41

40

1-4

1-262

11

7

15
13

14

63

25

9

22
43

48

45
44

25

16
16-1

25

61

20
19
18

17

1-3

25 23

49
52

1-4
1-1

55

59

59-2
59-1

58

63
55

31

32

33

25

12

3837 30

65

1-5

64

60



Production Period from January 2008 (0108) to December 2008 (1208)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

33 SP0041-02

38 Clip, Nonmetallic 482852-0930 1   

39 Wire Assy 484930-0772 1 Ground  

40 Washer, Plate 90201-04300 1 Ground  

41 Screw, Crossrecess Pan 91051-04100 1 M4, L10, Ground 

42 Panel Assy, Top 484410-8840 1   

43 Holder  484927-0151 1   

44 Casing  484261-0070 1   

45 Fan  484221-0350 1   

46 Bolt, Hexagon 949040-6150 1 M8, L18.5  

47 Cover  484391-2421 1   

48 Grommet  484926-0290 1   

49 Clamp  481902-0030 1   

51 Screw, w/Washer 949007-3600 2 M4, L14  

52 Clip, Cord 949350-3030 1 D15.2  

53 Screw, Tapping, w/Washer 949008-0850 4 M4, L10

54 Panel Assy, Right 484410-7810 1   

55 Screw, w/Washer 480919-0370 42 M4, L10

56 Panel Assy, Left 484410-8850 1   

57 Panel Assy, Evaporator 484410-7840 1 w/ILL.57-1 

57-1 Filter  484401-0901 1   

58 Panel Assy, Rear 484410-8860 1   

59 Filter Assy 484400-0190 1 w/ILL.59-1~59-2 

59-1 Frame Assy 484300-0260 1   

59-2 Filter  484401-0661 1   

60 Wire Assy 484930-8650 1 Power Cord 

61 Clamp  084892-0490 2 ID20  

62 Tank  484731-0021 1   

63 Service Panel 484410-8870 1   

64 Switch Assy 484560-2080 1 (CB)  

65 Wire Assy 484930-9881 1 For Controller

66 Pipe Assy  484800-0440 1   For Charging,

5 Pieces Per Package



34SP0041-02

Production Period from January 2008 (0108) to December 2008 (1208)

 CLASSIC 10

ILL00097-00



Production Period from January 2008 (0108) to December 2008 (1208)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

35 SP0041-02

Blower Assy  

1 Fan  484221-0112 1   

2 Stay Assy 484330-0410 1   

3 Motor  484211-1294 1   

4 Bolt, Hexagon 949040-6150 1 M8, L18.5  

5 Screw, Crossrecess Pan 90050-06101 4 M6, L10  

6 Clamp  040033-1680 1 For 1/2" 



36SP0041-02

Production Period from January 2008 (0108) to December 2008 (1208)

 CLASSIC 10

ILL00104-01

1

1716

1914

6
15

207

4

3

5

13

12

21

8

10

11

5-1

4

2
9

1824



Production Period from January 2008 (0108) to December 2008 (1208)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

37 SP0041-02

Controller Assy  

1 Box Sub-Assy 484520-1143 1   

2 Condenser  484507-0441 1 16μF, 200VAC

3 Condenser  484507-0450 1 25μF, 370VAC

4 Screw  949006-3250 3 M4, L10  

5 Controller Assy 484500-3720 1 (RB), w/ILL.5-1

5-1 Fuse 481936-0140 1 5A, 250V, 5 Pieces Per Package

6 Support  482125-3170 6

7 Wire Assy 484930-9841 1   

8 Wire Assy 484930-9852 1   

9 Wire Assy 484930-9942 1   

10 Wire Assy 484930-9951 1   

11 Wire Assy 484930-9962 1 (RB) ~ (DS, CB)  

12 Terminal  484503-0430 1 For Power

13 Screw  949006-3280 2 M4, L18  

14 Terminal  484503-0910 1 For Signal

15 Screw, w/Washer 91310-03161 2 M3, L16  

16 Screw, Crossrecess Pan 91051-04100 4 M4, L10  

17 Washer, Plate 90201-04300 4 T0.8  

18 Grommet  949321-3010 4   

19 Grommet  949321-3000 1   

20 Screw  949006-5850 2 M4, L10  

21 Clamp  473459-0160 1   

24 Plate  484311-1650 1   



38

[ Memo ]



39

No.4 SP0040-02

CLASSIC 10

Unit Part No: 484000-3610
LA484000-3441

Production Period: From April 2005 (0405)
To December 2007 (1207)



40SP0040-02

Production Period from April 2005 (0405) to December 2007 (1207)

 CLASSIC 10

ILL00095-00

1

2



Production Period from April 2005 (0405) to December 2007 (1207)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

41 SP0040-02

Air Conditioner Assy

1 Duct Assy 484350-0111 1   

2 Screw, w/Washer 91370-06121 4 M6, L12  



42SP0040-02

Production Period from April 2005 (0405) to December 2007 (1207)

 CLASSIC 10

ILL00100-00

101

53
44

48

51

50

67

56

11
22

10

79
78

77

25

23

23-1
11

5-4

5-2

11

5-1

20
5-3

45

45-1

67

73

100

52

40

24

53

43

38
19

41

21
5

2026

53

27

65

37

39

38

4

255

54

11

8

7

14

9

35

12

13

62

11

6
64

20
42

63

11

11

49

18
17
16

74

3

11

21

58
66

4 1

53

47

47-2
47-1

46

68
53

80

81

82

11

34
33

15

15-2

15-1



Production Period from April 2005 (0405) to December 2007 (1207)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

43 SP0040-02

Unit Assy 

1 Frame Sub-Assy, Bottom No Supply

2 Roller LA484702-0330 2 -11/'05  w/Lock

484702-0240 2 12/'05- w/Lock (See note for 12/'05 ONLY)

3 Roller LA484702-0340 2 -11/'05 No Lock

484702-0250 2 12/'05- No Lock (See note for 12/'05 ONLY)

4 Bolt, w/Washer 91510-08141 8 M8, L14  

5 Frame Assy, Center No Supply

5-1 Casing  484261-0010 1   

5-2 Screw, w/Washer 91370-06161 4 M6, L16  

5-3 Nut  949056-1430 4 M6, L5  

5-4 Grommet  484926-0120 1   

6 Screw, w/Washer 91370-06121 3 M6, L12  

7 Frame Sub-Assy 484310-2910 1   

8 Bracket  484321-0510 1   

9 Socket  480837-0030 4   

10 Screw, Crossrecess Countersunk 91060-04161 4 M4, L16  

11 Screw 949006-5850 20 M4, L10  

12 Switch 484502-0230 1   

13 Screw, w/Washer 91310-03161 2 M3, L16  

14 Spring, Tension Coil 949171-2090 2   

15 Compressor Assy 484650-2550 1 w/ILL.15-1~15-2

15-1 Wire Assy  484930-3722 1   For Compressor

15-2 Relay, Overload 484501-0190 1

16 Collar 484915-0240 3   

17 Washer, Steel Plate 949011-5330 3   

18 Nut, Hexagon 90190-08651 3 M8  

19 Core Assy 484600-0530 1   

20 Screw, Tapping 949001-1570 6 D4, L10  

21 Screw  949006-6140 4 M4, L16  

22 Pan Assy, Drain 484430-0120 1   

23 Core Assy 484600-1070 1 w/ILL.23-1

23-1 Pipe Assy 484800-2340 1 Capillary

24 Stay Sub-Assy 484340-1960 1   

25 Pipe Assy 484800-3300 1   

26 Pipe Assy 484800-0910 1   

27 Bolt, Hexagon 949040-6150 1 M8, L15.5  

33 Casing  484261-0070 1   

34 Fan  484221-0350 1   

35 Plate  484311-0870 1   

Note : For the unit serial number from 12050668010 to 12050742010 (0668 to 0742), use roller with lock Part No. LA484702-0330 

and roller with no lock Part No. LA484702-0340.



44SP0040-02

Production Period from April 2005 (0405) to December 2007 (1207)

 CLASSIC 10

ILL00100-00

101

53
44

48

51

50

67

56

11
22

10

79
78

77

25

23

23-1
11

5-4

5-2

11

5-1

20
5-3

45

45-1

67

73

100

52

40

24

53

43

38
19

41

21
5

2026

53

27

65

37

39

38

4

255

54

11

8

7

14

9

35

12

13

62

11

6
64

20
42

63

11

11

49

18
17
16

74

3

11

21

58
66

4 1

53

47

47-2
47-1

46

68
53

80

81

82

11

34
33

15

15-2

15-1



Production Period from April 2005 (0405) to December 2007 (1207)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

45 SP0040-02

37 Wire Assy 484930-0771 1   

38 Washer, Plate 90201-04300 1 T0.8  

39 Screw, Crossrecess Pan 91051-04100 1 M4, L10  

40 Panel Assy, Top 484410-7800 1   

41 Clamp  481902-0020 4   

42 Holder  484927-0151 1   

43 Panel Assy, Right 484410-7810 1   

44 Panel Assy, Left 484410-7831 1   

45 Panel Assy, Evaporator 484410-7840 1 w/ILL.45-1

45-1 Filter  484401-0901 1   

46 Panel Assy, Rear 484411-5140 1

47 Filter Assy 484400-0190 1 w/ILL.47-1~47-2

47-1 Frame Assy 484300-0260 1   

47-2 Filter  484401-0661 1   

48 Wire Assy 484930-8650 1   

49 Clamp  084892-0490 1 ID20  

50 Washer, Plate 90201-06400 1 For Ground 

51 Screw, Crossrecess Pan 90051-06120 1 M6, L12  

52 Screw, Crossrecess Countersunk 91060-04101 2   

53 Screw, w/Washer 949007-6700 39 M4, L10  

54 Holder  484927-0970 1   

55 Tank  484731-0021 1   

56 Clip, Cord 472818-0030 2   

58 Clamp  481902-0030 1   

62 Cover  484391-0560 1   

63 Grommet  949321-3000 1   

65 Screw, w/Washer 949007-3600 2 M4, L14  

66 Clip, Cord 949350-3030 1 D15.2  

67 Screw, Tapping, w/Washer 949008-0850 4   

68 Service Panel 484411-5150 1   

73 Knob  484923-0060 1 For Thermostat

74 Cushion  484904-0200 3   

77 Plate  484311-1320 1   

78 Holder  484927-0660 1   

79 Packing  484901-4700 1   

80 Wire Assy 484930-8150 1   

81 Wire Assy 484930-8160 1   

82 Plate  484311-2880 1   

100 Knob  484923-0180 1 For Switch 

101 Pipe Assy  484800-0440 1   For Charging,

5 Pieces Per Package



46SP0040-02

Production Period from April 2005 (0405) to December 2007 (1207)

 CLASSIC 10

ILL00097-00



Production Period from April 2005 (0405) to December 2007 (1207)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

47 SP0040-02

Blower Assy  

1 Fan  484221-0112 1   

2 Stay Assy 484330-0410 1   

3 Motor  484211-1294 1   

4 Bolt, Hexagon 949040-6150 1 M8, L18.5  

5 Screw, Crossrecess Pan 90050-06101 4 M6, L10  

6 Clamp  040033-1680 1 For 1/2" 



48SP0040-02

Production Period from April 2005 (0405) to December 2007 (1207)

 CLASSIC 10

ILL00101-00

1

14

13
12

2

11

15
14

11

3

8

6

10
11

5

17

7

8

6

19
11 18

21
9

16



Production Period from April 2005 (0405) to December 2007 (1207)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

49 SP0040-02

Controller Assy 

1 Box Sub-Assy 484520-0542 1   

2 Condenser  484507-0441 1 16μF, 200VAC

3 Condenser  484507-0450 1 25μF, 370VAC

5 Relay 484531-0361 1 -03/'07 Compressor Relay

484531-0800 1 04/'07- Compressor Relay

6 Relay  484531-0370 2 Restart Auxiliary Relay

7 Holder  185642-0090 1   

8 Screw, Flange 92100-03081 2   

9 Terminal  484503-0440 1   

10 Screw  949006-3280 2 M4, L18  

11 Screw  949006-3250 7 M4, L10  

12 Screw, Crossrecess Pan 91051-04100 3 M4, L10  

13 Washer, Plate 90201-04300 3 T0.8  

14 Grommet  949321-3010 3   

15 Grommet  949321-3000 2   

16 Wire Assy 484930-8630 1 -03/'07 (Compressor Relay) ~ (Time Delay

 Relay)

484930-9210 1 04/'07- (Compressor Relay) ~ (Time Delay

Relay)

17 Wire Assy 484930-8640 1 (Restart Auxiliary Relay) ~ (Time

Delay Relay)

18 Terminal  484503-0170 1   

19 Relay  484531-0381 1 Time Delay Relay

21 Plate  484311-1630 1   



50SP0040-02

Production Period from April 2005 (0405) to December 2007 (1207)

 CLASSIC 10

ILL00099-00

9

5

3

8

1

2
4

4

76

4



Production Period from April 2005 (0405) to December 2007 (1207)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

51 SP0040-02

Switch Assy 484560-0640 1 -08/'05

484560-1770 1 09/'05-03/'07

484560-1960 1 04/'07-

1 Cover Sub-Assy 484390-0382 1   

2 Packing  484901-3991 1   

3 Switch 484560-1760 1 -08/'05

484560-1710 1 09/'05-

4 Screw, Crossrecess Pan 91050-04061 5 M4, L6  

5 Thermostat  484504-0030 1   

6 Tube, Vinyl 7151-353308 1   

7 Thermostat  484504-0020 1 For Antifreezing 

8 Cap  484922-0080 1   

9 Wire Assy 484930-3703 1 -08/'05

484930-8530 1 09/'05-03/'07

484930-9221 1 04/'07-



52

[ Memo ]



53

No.5 SP0039-02

CLASSIC 10

Unit Part No: 484000-1222

Production Period: From June 1993 (0693)
To March 2005 (0305)



54SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00095-00

1

2



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

55 SP0039-02

Air Conditioner Assy   

1 Duct Assy  484350-0111 1      

2 Screw, w/Washer  91370-06121 4   M6, L12   



56SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00096-00

53

101

44

48

51

50

67

56

11
22

10

79
78

77

25

23

23-1
11

5-4

5-2

11

5-1

20
5-5

5-3

45

45-1

11

6160

67

73

100

52

40

24

53

43

19

41

21

5

2026

53

27

65

37

39

32

38

4

255

54

11

8

5-6
7

14
9

35

12

13

62
11

6

64

20
42

63
34

33
1115

15-2

15-1

11

49

18
17
16

74

3

11

21

58
66

4 1

53

47

47-2
47-1

46

68
53

38



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

57 SP0039-02

Unit Assy    

1 Frame Sub-Assy, Bottom   No Supply

2 Roller   484702-0150 2 -04/'97  w/Lock  

484702-0240 2 05/'97- w/Lock  

3 Roller   484702-0160 2 -04/'97  No Lock

484702-0250 2 05/'97- No Lock

4 Bolt, w/Washer  91510-08141 8   M8, L14   

5 Frame Assy, Center   No Supply

5-1 Casing   484261-0010 1      

5-2 Screw, w/Washer  91370-06161 4   M6, L16   

5-3 Nut, Hexagon  90160-06051 4   M6   

5-4 Grommet   484926-0120 1      

5-5 Washer, Plate  90200-06711 4   T2.0  

5-6 Grommet   949321-3000 1      

6 Screw, w/Washer  91370-06121 5   M6, L12   

7 Frame Sub-Assy  484310-0541 1 -02/'98     

484310-2910 1 03/'98-    

8 Bracket   484321-0510 1      

9 Socket   480837-0030 4      

10 Screw, Crossrecess Countersunk 91060-04161 4   M4, L16   

11 Screw   949006-5850 22   M4, L10   

12 Switch   484502-0230 1      

13 Screw, w/Washer  91310-03161 2   M3, L16   

14 Spring, Tension Coil 949171-2090 2      

15 Compressor Assy  484650-2550 1   w/ILL.15-1~15-2

15-1 Wire Assy  484930-3722 1   For Compressor

15-2 Relay, Overload 484501-0190 1

16 Collar   484915-0240 3      

17 Washer, Steel Plate 949011-5330 3      

18 Nut, Hexagon  90190-08651 3   M8   

19 Core Assy  484600-0530 1      

20 Screw, Tapping  949001-1570 6   D4, L10   

21 Screw   949006-6140 4      

22 Pan Assy, Drain 484430-0120 1   

23 Core Assy  484600-1070 1   w/ILL.23-1

23-1 Pipe Assy  484800-2340 1   Capillary

24 Stay Sub-Assy  484340-1960 1      

25 Pipe Assy  484800-2160 1 -12/'01     

484800-3300 1 01/'02-     

26 Pipe Assy  484800-0910 1      

27 Bolt, Hexagon  949040-6150 1   M8, L18.5   

32 Nut, Flange  92150-06061 2   M6   

33 Casing   484261-0070 1      



58SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00096-00

53

101

44

48

51

50

67

56

11
22

10

79
78

77

25

23

23-1
11

5-4

5-2

11

5-1

20
5-5

5-3

45

45-1

11

6160

67

73

100

52

40

24

53

43

19

41

21

5

2026

53

27

65

37

39

32

38

4

255

54

11

8

5-6
7

14
9

35

12

13

62
11

6

64

20
42

63
34

33
1115

15-2

15-1

11

49

18
17
16

74

3

11

21

58
66

4 1

53

47

47-2
47-1

46

68
53

38



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

59 SP0039-02

34 Fan   484221-0122 1 -03/'98     

484221-0350 1 04/'98-    

35 Plate   484311-0870 1      

37 Wire Assy  484930-0772 1      

38 Washer, Plate  90201-04300 1   T0.8   

39 Screw, Crossrecess Pan 91051-04100 1   M4, L10   

40 Panel Assy, Top 484410-3410 1      

41 Clamp   481902-0020 4      

42 Holder   484927-0151 1      

43 Panel Assy, Right 484410-1421 1   

44 Panel Assy, Left 484410-3421 1

45 Panel Assy, Evaporator 484410-3430 1   w/ILL.45-1

45-1 Filter   484401-0901 1      

46 Panel Assy, Rear 484411-2510 1   Rear   

47 Filter Assy  484400-0190 1   w/ILL.47-1~47-2

47-1 Frame Assy  484300-0260 1      

47-2 Filter   484401-0661 1      

48 Wire Assy  484930-8650 1      

49 Clamp   084892-0490 1   ID20   

50 Washer, Plate  90201-06400 1   For Ground  

51 Screw, Crossrecess Pan 90051-06120 1   M6, L12   

52 Screw, Crossrecess Countersunk 91060-04101 2      

53 Screw, w/Washer  949007-6700 39      

54 Holder   484927-0160 1 -02/'98     

484927-0970 1 03/'98-    

55 Tank   484731-0021 1      

56 Clip, Cord  472818-0030 2      

58 Clamp   481902-0030 1      

60 Stay Sub-Assy  484340-0920 1 -11/'99     

61 Packing   484901-2390 1 -11/'99     

62 Cover   484391-0560 1      

63 Grommet   949321-3000 1      

64 Nut   949056-1430 2   M6, w/Washer   

65 Screw, w/Washer  949007-3600 2   M4, L14   

66 Clip, Cord  949350-3030 1   D15.2   

67 Screw, Tapping, w/Washer 949008-0850 4      

68 Service Panel 484411-2520 1      

73 Knob   484923-0060 1   For Thermostat

74 Cushion   484904-0200 3      

77 Plate   484311-1320 1      

78 Holder   484927-0660 1   

79 Packing   484901-4700 1   

100 Knob   484923-0180 1   For Switch



60SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00096-00

53

101

44

48

51

50

67

56

11
22

10

79
78

77

25

23

23-1
11

5-4

5-2

11

5-1

20
5-5

5-3

45

45-1

11

6160

67

73

100

52

40

24

53

43

19

41

21

5

2026

53

27

65

37

39

32

38

4

255

54

11

8

5-6
7

14
9

35

12

13

62
11

6

64

20
42

63
34

33
1115

15-2

15-1

11

49

18
17
16

74

3

11

21

58
66

4 1

53

47

47-2
47-1

46

68
53

38



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

61 SP0039-02

101 Pipe Assy  484800-0440 1   For Charging



62SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00097-00



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

63 SP0039-02

Blower Assy     

1 Fan   484221-0112 1      

2 Stay Assy  484330-0410 1      

3 Motor   484211-1294 1      

4 Bolt, Hexagon  949040-6150 1   M8, L18.5   

5 Screw, Cross Recess Pan 90050-06101 4   M6, L10   

6 Clamp   040033-1680 1   For 1/2"  



64SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00098-00

1

14

13
12

2

11

15
14

11

3

8

6

10
11

5

17

7

8

6

19
11 18

21
9

20

16



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

65 SP0039-02

Controller Assy     

1 Box Sub-Assy  484520-0542 1      

2 Condenser   484507-0441 1   16μF, 200VAC

3 Condenser   484507-0450 1   25μF, 370VAC

5 Relay   484531-0361 1   Compressor Relay

6 Relay   484531-0370 2   Restart Auxiliary Relay

7 Holder   185642-0090 1      

8 Screw, Flange  92100-03081 2      

9 Terminal   484503-0440 1      

10 Screw   949006-3280 2   M4, L18   

11 Screw   949006-3250 7   M4, L10   

12 Screw, Crossrecess Pan 91051-04100 3   M4, L10   

13 Washer, Plate  90201-04300 3   T0.8   

14 Grommet   949321-3010 3      

15 Grommet   949321-3000 2      

16 Wire Assy  484930-3680 1   (Compressor Relay) ~ (Time Delay

 Relay)

17 Wire Assy  484930-3690 1   (Restart Auxiliary Relay) ~ (Time

Delay Relay)

18 Terminal   484503-0170 1      

19 Relay   484531-0381 1   Time Delay Relay

20 Plate   484311-1620 1      

21 Plate   484311-1630 1      



66SP0039-02

Production Period from June 1993 (0693) to March 2005 (0305)

 CLASSIC 10

ILL00099-00

9

5

3

8

1

2
4

4

76

4



Production Period from June 1993 (0693) to March 2005 (0305)

CLASSIC 10
ILL.
NO.

DESCRIPTION PART NO. QTY. MODIFICA-
TION DATE

(mm/'yy)

REMARKS

67 SP0039-02

Switch Assy  484560-0640 1   

1 Cover Sub-Assy  484390-0382 1   

2 Packing   484901-3991 1    

3 Switch 484560-1760 1    

4 Screw, Crossrecess Pan 91050-04061 5   M4, L6 

5 Thermostat   484504-0030 1    

6 Tube, Vinyl  7151-353308 1    

7 Thermostat   484504-0020 1   For Antifreezing

8 Cap   484922-0080 1    

9 Wire Assy  484930-3703 1    



DENSO SALES CALIFORNIA, INC.

Long Beach, CA 90810
www.movincool.com

Second Issue: September 2011


	Table of Contents
	Production Period: From February 2011 (0211) To Present
	Production Period: From January 2009 (0109) To December 2010 (1210)
	Production Period: From January 2008 (0108) To December 2008 (1208)
	Production Period: From April 2005 (0405) To December 2007 (1207)
	Production Period: From June 1993 (0693) To March 2005 (0305)

